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Report No. 101412796M PK -003

Equipment Under Test: MultiMode Stdalferies

Trade Name: endt, Inc.

Model Numbers: 900W2030, 900W2036, 900W2037, 900W202
and 900W2027

Serial Numbers: G40R130005
G40B130004
G00B130002
G403130001
G003130002

FCCID: 2ABR4-STEALTH

IC: 11727A-STEALTH

Applicant: Veridt, Inc.

Contact: Martin Janiak

Address: 7182 US Highway 14, Suite 401
Middleton, WI 53562

Country USA

Tel. Number: (608) 833-1840

Email mjaniak@veridt.com

Applicable Regulation: FCC Part 15 Subpart C (15.225)

Industry Canada RSS-210 Issue 8
FCC Part 15, Subpart B
Industry Canada ICES-003

Test Site Location: ITS —Site 1
1365 Adams Drive
Menlo Park, CA 94025

Date of Test: November 15 to 27, 2013

We attest to the accuracy of thisreport:

(o

Anderson !Soungpanya Krishna K Vemuri
Project Engineer EMC Senior Staff Engineer
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1.0 Summary of Tests

REFERENCE REFERENCE

TEST FCC 15.225 RSS-210 RESULTS

Field Strength of Fundamental 15.225(a) A2.6 Complies
15.225(b),
Radiated Emissions Outside 15.225(c), A2.6 .
the band 15.225(d), ' Complies
15.209

Freq_uency Tolerance of the 15.225(e) A2.6 Complies
Carrier
Line Conducted Emissions 15.207 RSS-GEN Complies
Occupied Bandwidth 15.215 RSS-GEN Complies
Rgdlated Emissions from 15.109 ICES-003 Complies
Digital Parts
Cpr]ducted Emissions from 15.107 ICES-003 Complies
Digital Parts
Antenna requirement 15.203 RSS-GEN Complies

1

EUT utilizes an internal Antenna.
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20 General Description
2.1 Product Description

The MultiMode Stealth Series (EUT ) is a RFID Readé&e MultiMode Stealth Series consists of 5
transmitters.

Overview of the EUT
Veridt, Inc.
App”cant name & address 7182 US nghway 14, Suite 401
Middleton, W1 53562 USA
Contact info/ Email Mr. Martin Janiak / mjaniak@veridt.com
M odels Number Serial Number
900W2030 G40R130005
Equipment under Test (EUT) 900W2036 G40B130004
900W2037 G00B130002
900W2026 G403130001
900W2027 G003130002
FCC ldentifier 2ABR4-STEALTH
IC Identifier 11727A-STEALTH
Operating Frequency 13.56MHz
Number of Channels 1
Type of Modulation ASK
Operating Temperature -20°C to +50C
Antenna Type Internal PCB Antenna

A prototype version of the EUT was received on Nolier 15, 2013 in good operating condition. As deda
by the Applicant, it is identical to production tsi
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2.2 Related Submittal(s) Grants

None

2.3 Test Methodology

Both AC mains line-conducted and radiated emissineasurements were performed according to the
procedures in ANSI C63.4. Radiated tests wereopmdd at an antenna to EUT distance of 10 meters,
unless stated otherwise in this test report. ko measurements were made in accordance with the
procedures in part 2 of CFR 47 7& ANSI 63.10.

2.4 Test Facility
The radiated emission test site and conducted mexasut facility used to collect the data is 10misem

anechoic chamber located in Menlo Park, Califorfiais test facility and site measurement data have
been fully placed on file with the FCC and Indusbignada (Site # 2042L-1).
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3.0 System Test Configuration

3.1 Support Equipment and description

System Support Equipment

Item # Description Model No. Serial No.
1 EXTECH, DC power supply EP-3003 D30030012
2 EWAC Board 000-104702 Not Labeled
Cables Associated with EUT
o o . Connection
Description Length | Shielding| Ferrites From To
GUARDOG 2.5m No No EWAC Board EUT
DC cable 1 No No Power Supply EWAC Board
AC Cable 15 No No 120VAC 60Hz Power Supply
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3.2 Block Diagram of Test Setup

The diagram shown below details the interconneatfcthe EUT and support equipment. For specific
layout, refer to the test configuration photograpthe relevant section of this report.

EUT )

EWAC Board
#2

\
\

v

AC to DC Power Supply  |q_____
#1 *~---_p 120VAC 60Hz

S = Shielded F = With Ferrite
U = Unshielded m = Length in Meters
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3.3 Justification

For emission testing, the test procedures, asibbescin American National Standards Institute C63.4
were employed. The equipment under test (EUT) wa$igured for testing in a typical fashion (as a
customer would normally use it). During testind,calbles were manipulated to produce worst-case
emissions.

The MultiMode Stealth Series consists of 5 diffénmodels. All models have identical RF Board (PCB
layout, components, BOM) and antenna. The diffezdretween models are: changes to plastic enclosure
to incorporate different non-RF digital componesush as finger print, keypad, status indicator Ebe
following are the details:

Muiifode™ Sleaith Seres
Part Mumbsr
Biometrics Fingerpring
Card Read Wnferface Dural Dwai Duz! Contachiess Confactiess
PIN Entry Keypad Keyped Ha Kepnad Na
Indicanos | Yes + Access Light Bar ¥ies + Access Light Bar Access Light Bar ¥es + Access Light Bar Access [ kpht Bar
| High Assurance Modes CHUIDACARPK] CHUIDVCAKPE CHLIDVTAK CHUIDVTAR CHUILVCAK
Reager Cargonly | Cara tPIN | Card TEBi6. | Card £ PIN | TWIC PIVi#odes. | PIV Woges
Authenzeanon Modes : B Moges fCAK) {PEI)
(CAK)
Infemace
Wisgand Only | fselect ane mode anly) X x x x
Wiagand + RS-255 | Control Authenicalion Wooes x x X
Vet Reader Service
VErdr EWAC | Contol AUthenhcencn Mo0ss X X X X X X X
Viengt reager Service
HiD | PAM | Controf ASthenication Viooes X X X X X X X
Hingry Resoer Senvice

Full tests were performed only on the Stealth EIOW2030 & Stealth Dual 900W2036. These two
samples are the fully loaded configuration of theltWvhode Stealth Series. On the Stealth 900W2026,
limited tests were performed; in particular, fundetal field strength emissions and AC Line Conddicte
Emissions. On the Stealth Dual Lite 900W2037 a8t Lite 900W2027, limited test was performed; in
particular, fundamental field strength emissions.

Radiated Emission from Digital Parts and Receivas performed on all 5 Multimode Stealth Series
variations.

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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3.4 Software Exercise Program

None.

3.5 Mode of operation during test

EUT (MultiMode Stealth Series) was continuouslynsaitting during the tests.

3.6 Modifications required for Compliance

No modifications were installed by Intertek TestBgrvices during compliance testing in order tadpthe
product into compliance.

3.7 Additions, deviations and exclusions from stadd

No additions, deviations or exclusion have beenarfean standard.
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4.0 M easur ement Results

4.1 Field Strength of Fundamental and Radiated &oris Outside the band
4.1.1 Requirements

FCC Rules 15.225, 15.209

a) The field strength of any emissions within the baBdb53-13.567 MHz shall not exceed 15,848
microvolts/meter (84 dBuV/m) at 30 meters.

b) Within the bands 13.410-13.553 MHz and 13.567-18 MHz, the field strength of any emissions
shall not exceed 334 microvolts/meter at 30 meters.

¢) Within the bands 13.110-13.410 MHz and 13.710-1@ itz the field strength of any emissions
shall not exceed 106 microvolts/meter at 30 meters.

d) The field strength of any emissions appearing datsef the 13.110-14.010 MHz band shall not
exceed the general radiated emission limits in Z1%.

§15.209 Radiated emission limits; general requéngts.

Frequency (MH2) Fidd strength (microvoltsmeter) M easur ement distance (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30

30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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4.1.2 Procedure

Radiated Measurements Below 30 MHz

During the test the EUT is rotated and the meaguairtenna angles are varied during the search for
maximum signal level.

Radiated emissions are taken at ten meters ulessgnal level is too low for measurement at that
distance. If necessary, a pre-amplifier is usetia@rthe test is conducted at a closer distance.
Measurements for below 30 MHz were made at 10 meteata results below are corrected for distance
back to 30 meters.

Radiated Measurements Above 30 MHz

During the test the EUT is rotated and the meaguairtenna height and polarization are varied duitieg
search for maximum signal level. The antenna heggbaried from 1 to 4 meters.

Radiated emissions are taken at ten meters ulessgnal level is too low for measurement at that
distance. If necessary, a pre-amplifier is usetia@rthe test is conducted at a closer distance.
Measurements for below above 30 MHz were made atet@rs. Data results below are corrected for
distance back to 3 meters.

Radiated emission measurements were performedftomHz to 1 GHz.
Analyzer resolution is:

9 kHz or greater for 10MHz to 30 MHz
120 kHz or greater for 30MHz to 1000 MHz
For those frequencies quasi-peak detector applies

Data includes of the worst-case configuration ¢afiguration which resulted in the highest emissavels).
A sample calculation, configuration photographs dath tables of the emissions are included.

Field Strength Calculation

The field strength is calculated by adding the AngeFactor and Cable Factor, and subtracting thelifien
Gain (if any) from the measured reading. The begigation is as follows:

FS =RA + AF + CF— AG — DCF
Where FS = Field Strength in dBW/m)

RA = Receiver Amplitude (including preamplifier) @B (uV)
CF = Cable Attenuation Factor in dB

AF = Antenna Factor in dB (1/m)

AG = Amplifier Gain in dB

DCF = Distance Correction Factor

Note: FS was measured with loop antenna

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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4.1.3 Test Result 15.225 (a)(b)(c)
The data below shows the significant emission feegies, the limit and the margin of compliance.

1. Radiated emissions at fundamental frequency of Stealth Bio 900W 2030
Peak FS@30m | Limit@30m RA@10m | CF AG

dB(uv/m) | dB(uv/m) dB(uv) | dB | dB
32.3 84 48.2 0.2 32

Frequency

MHz
13.56

DCF AF

dB  |dB(Um)
191 3%

Margin

dB
-51.7

— Limitat30 m
— Peak Scan
° Quasi Peak

Intertek

Radiated Spurious 9 kHz - 30 MHz
9 kHz RBW, 30kHz VBW, Peak Detector

H

90.07
80.07%
70.0%
60.0%
50.0%
40.01
30.0%
20.07%
10.0%

0

-10.0
13.0M

Amplitude (dBuV/m)

14.1M

Operator: AS Frequency (Hz)

07:47:33 PM, Tuesday, Nov ember 19, 2013

Model Number: Stealth Bio 900W2030
Company: Veridt

2. Radiated emissions at fundamental frequency of Stealth Dual 900W 2036

Frequency Peak FS@30m Limit@30m | Margin | RA@10m |CF|AG | DCF AF
MHz dB(uv/m) dB(uV/m) dB dB(uv) |dB|dB| dB | dB(Um)
13.56 32.3 84 -51.7 48.3 0.2 | -19.1 35

— Limitat30 m
. In.tertek — Peak Scan
9 Kz RBW, 30kHz VBW, Peak Detector *_Quasi Peak
90.0F
80.0%
_. 70.0%
§ 60.0F
é 50.0%
o 40.0%F
E 30.0«4}
S 200%
< 100%
ok
-10.0 i
13.0M 14.1M

Operator: AS

07:58:45 PM, Tuesday, Nov ember 19, 2013

Frequency (Hz)

Model Number: Stealth Bio 900W2036
Company: Veridt

EMC Report for Veridt, Inc. on the MultiMode Stdatberies

File: 101412796MPK-003

Page 13 of 43




Intertek

3. Radiated emissions at fundamental frequency of Stealth Dual Lite 900W?2037

Frequency Peak FS@30m Limit@30m | Margin | RA@10m |CF|AG | DCF AF

MHz dB(uV/m) dB(uV/m) dB dB(uvV) |dB|dB| dB | dB(Um)
13.56 32.1 84 -51.9 48.1 0.882 | -19.1 35
Intertek : I';imi;eg 30m
Radiated Spurious 9 kHz - 30 MHz eax scan
9 kHz RBW, 30kHz VBW, Peak Detector °Quasi Peak
90.07
80.0%
_. 700%
€
s 60.0%
a 50.0f
S s00f
o 40.
E 3o.o~-4J L
S 200%
< 100%
of
-10.0 4
i3.0M 14.1M
Operator: AS Frequency (Hz) Model Number: Stealth Dual Lite 900W2037
08:07:04 PM, Monday, Nov ember 25, 2013 Company: Veridt

4. Radiated emissions at fundamental frequency of Stealth 900W 2026

Frequency Peak FS@30m Limit@30m | Margin | RA@10m |CF|AG | DCF AF

MHz dB(uV/m) dB(uV/m) dB dB(uvV) |dB|dB| dB | dB(Um)
13.56 33 84 -51 48.9 0j232 | -19.1 35
Intertek : I';imi;eg 30m
Radiated Spurious 9 kHz - 30 MHz eax scan
9 kHz RBW, 30kHz VBW, Peak Detector °Quasi Peak

90.07

80.0%
_. 700%
€
s 60.0%
a 50.0f
S s00f
o 40.
E 3o.o~-4J L
S 200%
< 100%

of
10,0 !
i3.0M 14.1M
Operator: AS Frequency (Hz) Model Number: Stealth 900W2026
08:32:26 PM, Tuesday, November 19, 2013 Company: Veridt

EMC Report for Veridt, Inc. on the MultiMode Stdatberies
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5. Radiated emissions at fundamental fr

uency of Stealth Lite 900W 2027

Frequency Peak FS@30m Limit@30m | Margin | RA@10m |CF|AG | DCF AF
MHz dB(uv/m) dB(uV/m) dB dB(uvV) |dB|dB| dB | dB(Um)
13.56 324 84 -51.6 48.3 0.2 | -19.1 35

— Limitat30 m
. In.tertek — Peak Scan
9 K RBW, 30kHz VBW, Peak Detector *_Quasi Peak
90.0F
80.0%
_. 70.0%
§ 60.0F
é 50.0%
@ 40.0%F
E 30.0«4} {—
S 200%
< 100f%
ok
-10.0 }
13.0M 14.1M

Operator: AS

08:22:08 PM, Monday, Nov ember 25, 2013

Frequency (Hz)

Model Number: Stealth Lite 900W2027
Company: Veridt
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4.1.4 Test Result 15.225 (d)

Radiated Spurious Emissions 10 MHz to 10™ Harmonic of Fundamental Transmitter (135.6MHz)

Radiated Spurious Emissions of Stealth Bio 900W 2030

Frequency | Quas Pk FS@30m | Limit@30m | Margin | RA@10m | Cable | AG | DCF AF
MHz dB(uV/m) dB(uV/m) dB dB(uVv) dB dB | dB | dB(1/m)
27.13 18.1 29 -10.9 34.4 0.2 2 -19.134.6

Frequency | Quasi Pk FS@3m | Limit@3m | Margin | RA@10m | Cable | AG | DCF AF
MHz dB(uV/m) dB(uV/m) dB dB(uv) dB dB | dB | dB(1/m)
38.50 38.3 40 -1.7 42.4 0.4 32 | 105 17.0
108.10 36.6 43,5 -6.9 47.1 | 0.6 32 | 105 10.4

Radiated Spurious Emissions of Stealth Dual 900W 2036

Frequency | Quas Pk FS@30m | Limit@30m | Margin | RA@10m | Cable | AG | DCF AF
MHz dB(uV/m) dB(uV/m) dB dB(uv) dB dB | dB | dB(1/m)
27.13 17.6 29 -11.4 33.8 0.3 32 | -19.1] 34.6

Frequency | Quasi Pk FS@3m | Limit@3m | Margin | RA@10m | Cable | AG | DCF AF
MHz dB(uV/m) dB(uV/m) dB dB(uv) dB dB | dB | dB(1/m)
38.50 37.5 40 -2.5 41.6 0.4 32 | 105 17.0
40.60 38.8 40 -1.2 43.2 0.3 32 | 105 16.8
84.30 38.0 40 -2.0 51.6 0.5 32 | 105 7.4

Note: All other emissions not reported are noiserflwhich is at least 10 dB below the limit.

| Result:

Compliesby 1.2dB

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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4.1.5 Test Configuration Photographs

Thefollowing photographs show thetesting configurations used.
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4.2 Frequency Tolerance

4.2.1 Requirement
FCC 15.225 (e)

The frequency tolerance of the carrier signal d@lnaintained within +0.01% of the operating frexgcy
over a temperature variation of —20 degrees todeifiees C at normal supply voltage, and for a tiana
in the primary supply voltage from 85% to 115%lu# tated supply voltage at a temperature of 20essgr
C. For battery operated equipment, the equipmetg shall be performed using a new battery.

4.2.2 Procedure

The EUT was placed in the temperature chambertraénemitter was powered from a DC power supply
12V. The frequency counter was connected to thesitnitter output. For each temperature, the carrier
frequency was recorded. In addition, the carrieqfiency was recorded when the power was set tov13.8
DC (115% of 12V DC) and to 10.2 V DC (85% of 12V PC

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
File: 101412796 MPK-003 Page 18 of 43



Intertek

4.2.3 Test Results 15.225

Nominal Frequency: 13560000 Hz

(e)

Stealth Bio 900W 2030
Voltage (DC) Temperature(C) M easure(dHIZ;equency ggfv;?te?:ef(r:g Deviation (%)
12.0 -20 13560405 84 0.000619
12.0 -10 13560401 80 0.000590
12.0 0 13560398 77 0.000568
12.0 10 13560360 39 0.000288
12.0 20 13560321 0 0.000000
12.0 30 13560328 7 0.000052
12.0 40 13560329 8 0.000059
12.0 50 13560297 24 0.000177
10.2 20 13560321 0 0.000000
13.8 20 13560321 0 0.000000

Nominal Frequency @ 20C, 12VDC: 13560321 Hz

Stealth Dual 900W 2036
Voltage (DC) Temperature(C) M easure(dHl;;equency gg’?;fgef(rﬁg Deviation (%)
12.0 -20 13560394 25 0.000184
12.0 -10 13560392 23 0.000170
12.0 0 13560386 17 0.000125
12.0 10 13560371 2 0.000015
12.0 20 13560369 0 0.000000
12.0 30 13560361 8 0.000059
12.0 40 13560355 14 0.000103
12.0 50 13560342 27 0.000199
10.2 20 13560369 0 0.000000
13.8 20 13560369 0 0.000000

Nominal Frequency @ 20C, 12VDC: 13560369 Hz
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4.3 Occupied Bandwidth
FCC 15.215

4.3.1 Requirements

Intentional radiators operating under the alteugtirovisions to the general emission limits, aga@iaed in
§815.217 through 15.257, must be designed to ettisaréhe 20 dB bandwidth of the emission, or wirate
bandwidth may otherwise be specified in the specifle section under which the equipment operages,
contained within the frequency band designatetérrle section under which the equipment is opdrathe
requirement to contain the designated bandwidthe&mission within the specified frequency batlites

the effects from frequency sweeping, frequency imap@and other modulation techniques that may be
employed as well as the frequency stability of tla@smitter over expected variations in temperatune
supply voltage.

4.3.2 Procedure

The EUT was setup to transmit in normal operatiorgddtion.

Measurements were made with the loop antenna & @ooximity of the EUT. Following the procedurés o
ANSI 63.10, the 20dB bandwidth measurements wéantaThe following plots show Occupied Bandwidth.

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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4.3.3 Test Results

EUT Frequency (MH2) 20-dB Charzﬂezl)Bandmdth Plot
Stealth Bio 900W2030 13.56 58.2 1
Stealth Dual 900W2034 13.56 55.1 2
Plot 1
® * RBW 10 Hz Marker 3 [T1 ]
VBW 30 Hz -4.63 dBm
Ref -2 dBm Att 25 dB SWr 2.5 s 13. 560303973 M
Markgr 1 [T1]]
/! -24.65 dBr
—- 10 3. 560278057 W&
/ \ Deltd 2 [T1 ]
20 -(Q.09 dB
. y‘ / \ \2 98. 211538423 Hz
~ N /AL WaN A

ALY BRI AVIVAY.
\ Y

3CB
AC

—-100
Center 13.56030572 MHz 25 Hz/ Span 250 Hz

20dB Bandwi dt h
Date: 18.NOv.2013 19:57:46

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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®

1 PK
VI EW

Plot 2
“ RBW 10 Hz Marker 3 [T1 ]
VBW 30 Hz -4.35 dBn
Ref -2 dBm Att 25 dB SWF 2.5 s 13. 560314473 Mk
Markgr 1 [T1]]
-24.36 dBr
—- 10 13560286457 Mk
Deltd 2 [T1 ]
20 -0.27 dB
) 2 g5. 128209206 Hz
D1 -24.35 dBm jf V/ \V[\I\}\
-- 30

avi

A
AT
VY

[-- 100

Cent er

20dB Bandwi dt h
18. NOV. 2013 19:

Dat e:

13. 56031522 MHz

37: 03

25 Hz/

Span 250 Hz
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5 -
EUT Frequency (MH2) 99% Chan(n:lZ)Bandmdth Plot
Stealth Bio 900W2030 13.56 76.92 3
Stealth Dual 900W2034 13.56 78.85 4
Plot 3
® * RBW 10 Hz Marker 1 [T1 ]
*VBW 30 Hz -7.00 dBmr
Ref 0 dBm * ALt 10 dB SW 3 s 13. 560285436 MHz
0 OBW 716. 92307924 Hz

Tenmp |1 [T1 OBW
-29.69 dBn
13. 560246974 Mz
Tenmp |2 [T1 OBW

29 335 4D

13. 560323897 Mz

RN
L s

—- 90

-100

Center 13.56028544 Mz 30 Hz/ Span 300 Hz

99% Bandwi dt h
Date: 2.DEC. 2013 14:35:28
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Plot 4
® “ RBW 10 Hz Marker 1 [T1 ]
* VBW 30 Hz -7.07 dBm
Ref 0 dBm “Att 10 dB SWF 3 s 13. 560323436 M
o OBW 8. 846153846 i

Tenmp |1 [T1 OBW
-30. 90 dBn
13. 5602823571 Mz
Tenmp |2 [T1 OBW

2 47 B

13. 560361417 Mz

A
HRNA
LT

=y
U
2

B

—- 90

-100

Center 13.56032344 Mz 30 Hz/ Span 300 Hz

99% Bandwi dt h
Date: 2.DEC. 2013 14:50:15
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4.4 AC Line Conducted Emission
FCC Rule 15.207, FCC 15107

4.4.1 Requirement

Frequency Band ClassB Limit dB(uV) Class A Limit dB(uV)
MHz Quasi-Peak Average Quasi-Peak Average
0.15-0.50 66 to 56 * 56 to 46 * 79 66
0.50-5.00 56 46 73 60
5.00-30.00 60 50 73 60

Note: *Decreases linearly with the logarithm of inequency
At the transition frequency the lower timpplies.

4.4.2 Procedure

Measurements are carried out using quasi-peakwardge detector receivers in accordance with CIS®2R
An AMN is required to provide a defined impedanthkigh frequencies across the power feed at the pbi

measurement of terminal voltage and also to prasgiglation of the circuit under test from the anmbieoise

on the power lines. An AMN as defined in CISPR hélkbe used.

The EUT is located so that the distance betweehdhadary of the EUT and the closest surface oAt&
is 0.8m.

Where a flexible mains cord is provided by the nfaauurer, this shall be 1m long or if in exces4.of, the
excess cable is folded back and forth as far asifjesso as to form a bundle not exceeding 0.4larigth.

The EUT is arranged and connected with cables text@il in accordance with the product specification.

Conducted disturbance is measured between the [gaaksand the reference ground, and between tlieheu
lead and the reference ground. Both measured vaheagported.

The EUT, where intended for tabletop use, is plamed table whose top is 0.8m above the groundepkan
vertical, metal reference plane is placed 0.4m fitoeelEUT. The vertical metal reference-plane Is@dt 2m
by 2m. The EUT shall be kept at least 0.8m fromathgr metal surface or other ground plane notdopart
of the EUT. The table is constructed of non-conideanaterials. Its dimensions are 1m by 1.5m, bay be
extended for larger EUT.

Floor standing EUT are placed on a horizontal mgtalind plane and isolated from the ground plane by
resting on an insulating material. The metal gropiatche extends at least 0.5m beyond the boundzribe
EUT and has minimum dimensions of 2m by 2m.

EUT was placed in transmission mode then testeddoducted emissions per 15.207 to ensure thealevic
complies with 15.207 outside the transmitter fundatal emissions band. After, the EUT antennanmued

from the EUT and only the fundamental emission baasl measured to show that the fundamental emission
band is in compliance with the 15.207 limits.

Equipment setup for conducted disturbance tesiswet.

EMC Report for Veridt, Inc. on the MultiMode Stdaeries
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4.4.3 Test Result
AC Line Conducted Emission on Model Number: SteBith 900W2030

120VAC 60 Hz — Line 1

Intertek

120 VAC, 60 Hz Line Conducted Emissions 150 kHz - 30 MHz

FCC 15.207 (Line 1)
90.0

80.0
70.0
60.0
50.0
40.0
30.0
20.0
10.0

Amplitude (dBuV)

Ny, \u
:
‘W’”MT'T R
|
\

[ Mh
| e
LI AP i A IO

W‘WMAWMUM‘WWM

04 } t
100.0K 1.0M 10.0M
Operator: AS Frequency (Hz)

07:45:09 PM, Wednesday, November 20, 2013 Company: Veridt

Model Number: Stealth Bio 900W2030

100.0M

Line Conducted Emissions 150 kHz - 30 MHz
Company: Veridt, Inc.

FCC 15.207, FCC 15107
Model Number: Stealth Bio 900W2030

Frequency . AvLevel | QP Leve | AvLimit | QP Limit | AvMargin | QP Margin
Line
MHz dBuV dBuVv dBuVv dBuV dB dB
0.185 Line 1 23.5 50.6 55 65 -31.5 -14.4
0.274 Line 1 14.3 40.3 52.4 62.4 -38.2 -22.2
0.503 Line 1 10.0 38.7 46 56 -36.0 -17.3
17.65 Line 1 43.7 44.3 50 60 -6.3 -15.7
27.12 Line 1 45.2 454 50 60 -4.8 -14.6
Test with Antenna removed
Intertek = TmitAverage
120 VAC, 60 Hz Line Conducted Emissions 150 kHz - 30 MHz L a%gaf;:ak
FCC 15.207 (Line 1) Resct
90.0F
80.0F
R 70.01
2 600F — ,
S s00f R I
S 40.0% T My
2 s00% MM\WW %" A W{MM
< 200f S MM
10.0t
lg0.0K l.(gM 1O.QOM 10(;.0M
Frequency (Hz)

Operator: AS

07:31:49 PM, Monday, Nov ember 25, 2013 Company: Veridt

Model Number: Stealth Bio 900W2030
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AC Line Conducted Emission on Model Number: SteBlth900W2030

120VAC 60 Hz — Line 2

Intertek

L
Line Conducted Emissions 150 kHz - 30 MHz P

120 VAC, 60 Hz ‘
FCC 15.207 (Line 2)

90.0%
80.0%
70.0%
60.0% I

soo—— W |

foot °M
o

30.0F
t
1.0M

Amplitude (dBuV)

20.0%
10.0F

0 | |
100.0K 10.0M 100.0M

Frequency (Hz) Model Number: Stealth Bio 900W2030

Company: Veridt

Operator: AS
07:53:54 PM, Wednesday, November 20, 2013

Line Conducted Emissions 150 kHz - 30 MHz
Company: Veridt, Inc.

FCC 15.207, FCC 15107
Model Number: Stealth Bio 900W2030

Frequency Line AvlLevel | QP Level | AvLimit | QPLimit | AvMargin | QP Margin
MHz dBuVv dBuVv dBuVv dBuVv dB dB
0.188 Line 2 22.3 50.5 54.9 64.9 -32.6 -14.4
0.194 Line 2 23.1 50.5 54.7 64.7 -31.6 -14.2
0.222 Line 2 17.9 45.7 53.9 63.9 -36.1 -18.2
0.507 Line 2 10.9 38.8 46 56 -35.1 -17.2
17.93 Line 2 41.9 41.7 50 60 -8.1 -18.3
27.12 Line 2 455 45.5 50 60 -4.5 -14.5

Test with Antenna removed
Intertek n

120 VAC, 60 Hz

Amplitude (dBuV)

90.0F

80.07%
70.07%
60.0%
50.0%
40.01
30.07%
20.07
10.07

Line Conducted Emissions 150 kHz - 30 MHz

FCC 15.207 (Line 2)

0
100.0K

Operator: AS
07:34:29 PM, Monday, Nov ember 25, 2013

1.0M

Frequency (Hz)

10.0M

Model Number: Stealth Bio 900W2030

Company: Veridt

100.0M
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AC Line Conducted Emission on Model Number: SteBittal 900W2036

120VAC 60 Hz — Line 1

120 VAC, 60 Hz

90.07
80.07%
70.07%
60.0%
50.0%
40.01
30.07%
20.07%
10.07%

Amplitude (dBuV)

Operator: AS

Intertek Z Hmua
Line Conducted Emissions 150 kHz - 30 MHz o Zi:‘,‘%@Lw
: A

15.207 Class B (Line 1)

T I
~ N\% . w
wl N

0
100.0K

07:26:08 PM, Wednesday, November 20, 2013

1.0M 10.0M
Frequency (Hz)

Company: Veridt

Model Number: Stealth Dual 900W2036

100.0M

Line Conducted Emissions 150 kHz - 30 MHz

Company: Veridt, Inc.

FCC 15.207, FCC 15107

Model Number: Stealth Dual 900W2036

Frequency . Av Level | QP Level | AvLimit | QPLimit | AvMargin | QP Margin
Line
MHz dBuV dBuVv dBuVv dBuV dB dB
0.150 Line 1 20.0 48.6 56 66 -36.0 -17.4
0.183 Line 1 22.7 50.4 55.1 65.1 -32.4 -14.7
0.302 Line 1 13.9 41.2 51.6 61.6 -37.7 -20.4
0.393 Line 1 10.7 39.3 49.1 59.1 -38.4 -19.8
0.499 Line 1 10.9 38.9 46 56 -35.1 -17.1
18.71 Line 1 43.0 44.0 50 60 -7.0 -16.0
27.12 Line 1 46.7 46.6 50 60 -3.3 -13.4
Test with Antenna removed
120 VAC, 60 Hz Line Conducted En|1rinsesrif:s 150 kHz - 30 MHz R %R%%jf

90.07
80.07%
70.07%
60.0%
50.0%
40.01
30.07%
20.07
10.07

Amplitude (dBuV)

Operator: AS

J

FCC 15.207 (Line 1)

N f"ﬁ(ﬁmtm W”WM

e

U W\ 7 NS A N A_AW.WMJ‘WMMMWW

0
100.0K

07:12:10 PM, Monday, Nov ember 25, 2013

1.0M 10.0M
Frequency (Hz)

Company: Veridt

Model Number: Stealth Dual 900W2036

100.0M
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AC Line Conducted Emission on Model Number: SteBittal 900W?2036

120VAC 60 Hz — Line 2

120 VAC, 60 Hz ‘

90.0F
80.0F
70.0F
60.0F

L
Line Conducted Emissions 150 kHz - 30 MHz s R

Intertek

FCC 15.207 (Line 2)

50.0%

40.0F
30.0F
20.0%
10.0¢

Amplitude (dBuV)

% T
o
o
o
9 <

0 t
100.0K 1.0M

Operator: AS
07:34:51 PM, Wednesday, November 20, 2013

10.0M 100.0M

Frequency (Hz) Model Number: Stealth Dual 900W2036

Company: Veridt

Line Conducted Emissions 150 kHz - 30 MHz

FCC 15.207, FCC 15107

Company: Veridt, Inc. Model Number: Stealth Dual 900W2036

Frequency Line AvlLevel | QP Level | AvLimit | QPLimit | AvMargin | QP Margin
MHz dBuVv dBuVv dBuVv dBuVv dB dB
0.190 Line 2 23.6 51.0 54.8 64.8 -31.2 -13.8
0.224 Line 2 17.0 45.1 53.9 63.9 -36.9 -18.8
0.294 Line 2 12.9 41.2 51.9 61.9 -39.0 -20.7
0.497 Line 2 10.9 38.7 46.1 56.1 -35.2 -17.4
18.92 Line 2 40.6 38.7 50 60 -9.4 -21.3
27.12 Line 2 47.8 47.8 50 60 2.2 -12.2

Test with Antenna removed
Intertek eal

120 VAC, 60 Hz Line Conducted Emissions 150 kHz - 30 MHz

FCC 15.207 (Line 2)

90.0F
80.0%
70.0%
60.0F i

50.0% I
40.0%
30.0%
20.0%
10.0%

Amplitude (dBuV)

0 } t {
100.0K 1.0M 10.0M 100.0M
Operator: AS Frequency (Hz)

07:06:41 PM, Monday, Nov ember 25, 2013

Model Number: Stealth Dual 900W2036
Company: Veridt
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AC Line Conducted Emission on Model Number; SteB@wW?2026

120VAC 60 Hz — Line 1

120 VAC, 60 Hz

90.07
80.07%
70.07%
60.0%
50.0%
40.01
30.07%
20.07
10.07

Amplitude (dBuV)

Operator: AS

Intertek

Line Conducted Emissions 150 kHz - 30 MHz

FCC 15.207 (Line 1)

T
. T

L B—

-

HWW‘WWW

R T |
VIV S wiA o Ll Mwmwum

0
100.0K

08:03:54 PM, Wednesday, November 20, 2013

1.0M

Frequency (Hz)

10.0M

100.0M

Model Number: Stealth 900W 2026

Company: Veridt

Line Conducted Emissions 150 kHz - 30 MHz
Company: Veridt, Inc.

Model Number: Stealth 900W2026

FCC 15.207, FCC 15107

Frequency Line AvlLevel | QP Level | AvLimit | QPLimit | AvMargin | QP Margin
MHz dBuVv dBuVv dBuVv dBuVv dB dB
0.191 Line 1 22.5 50.4 54.8 64.8 -32.4 -14.5
0.218 Line 1 18.9 47 54.1 64.1 -35.2 -17.1
0.225 Line 1 17.0 45.4 53.9 63.9 -36.9 -18.4
0.307 Line 1 13.0 41.7 51.5 61.5 -38.5 -19.8
0.405 Line 1 11.6 39.6 48.7 58.7 -37.1 -19.1
0.489 Line 1 10.7 38.7 46.3 56.3 -35.6 -17.6
17.15 Line 1 43.1 44.1 50 60 -6.9 -15.9
27.12 Line 1 45.3 45.3 50 60 -4.7 -14.7

Test with Antenna removed

120 VAC, 60 Hz

90.07
80.07%
70.07%
60.0%
50.0%
40.01
30.07%
20.01
10.07

Amplitude (dBuV)

Operator: AS

Intertek

Line Conducted Emissions 150 kHz - 30 MHz
FCC 15.207 (Line 1)

[

v/‘\,{‘vw T ]m(\‘ WWW%M
Y\

ot
100.0K

06:47:46 PM, Monday, Nov ember 25, 2013

1.0M

Frequency (Hz)

10.0M

100.0M

Model Number: Stealth 900W 2026

Company: Veridt
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AC Line Conducted Emission on Model Number; SteB@wW?2026

120VAC 60 Hz — Line 2

Intertek
Line Conducted Emissions 150 kHz - 30 MHz

120 VAC, 60 Hz ‘
FCC 15.207 (Line 2)

90.0F
80.0F
70.0F

60.0% I

50.0F
40.0F
30.0F
20.0%
10.0¢

Amplitude (dBuV)

0 t
100.0K 1.0M

Operator: AS Frequency (Hz)

08:11:28 PM, Wednesday, November 20, 2013

10.0M 100.0M

Model Number: Stealth 900W 2026
Company: Veridt

Line Conducted Emissions 150 kHz - 30 MHz
Company: Veridt, Inc.

FCC 15.207, FCC 15107

Model Number: Stealth 900W2026

Frequency Line AvlLevel | QP Level | AvLimit | QPLimit | AvMargin | QP Margin
MHz dBuVv dBuVv dBuVv dBuVv dB dB
0.158 Line 2 14.5 43.4 55.8 65.8 -41.3 -22.3
0.190 Line 2 23.0 50.7 54.9 64.9 -31.9 -14.1
0.208 Line 2 21.7 49.1 54.4 64.4 -32.7 -15.2
0.281 Line 2 12.1 40.4 52.3 62.3 -40.2 -21.9
0.404 Line 2 11.9 39.6 48.7 58.7 -36.8 -19.1
0.498 Line 2 10.7 38.8 46.1 56.1 -35.3 -17.3
17.93 Line 2 34.6 38.5 50 60 -15.4 -21.5
27.12 Line 2 46.2 46.5 50 60 -3.8 -13.5

Test with Antenna removed
120 VAC, 60 Hz Line Conducted Er:wr:lszrif:s 150 kHz - 30 MHz = E@{@Si??i%%k
FCC 15.207 (Line 2) et

90.0
80.0

700

E 60.0 ,

2 500 I

3 00

g 300

< 200
10.0
1800k Tom 10.0M 100.0M

Operator: AS Frequency (Hz)

06:50:06 PM, Monday, Nov ember 25, 2013

Model Number: Stealth 900W 2026
Company: Veridt

| Result: Compliesby 2.2dB
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4.4.4 Test Configuration Photographs

Thefollowing photographs show the testing configurations used.

o - i
it &
LA."..L:—.

i A 4

btk i 2
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Thefollowing photographs show thetesting configurations used.
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4.5 Radiated Emissions on Digital Parts and Receiv
FCC Ref: 15.109, ICES 003, RSS Gen

45.1 Test Limit

Limitsfor Electromagnetic Radiated Emissions FCC Section 15.109(b), | CES 003*, RSS GEN

Frequency Class A at 10m ClassB at 3m
(MH2) dB(uVv/m) dB(uVv/m)
30-88 39 40.0
88-216 43.5 43.5

216-960 46.4 46.0

Above 960 49.5 54.0

* According to FCC Part 15.109(g) an alternativehie radiated emission limits shown above, digital

devices may be shown to comply with the limit o6€R Pub. 22

4.5.2 Procedures

The EUT was set for receive mode only. Radiatedsomeanents were taken. 120 kHz resolution

bandwidth was used from 30 MHz - 1 GHz. 1 MHz raoh bandwidth was used for measurements done

above 1 GHz. All plots are corrected for cable |l@sgenna factor, and preamp.

4.5.3 Test Results

Radiated emission measurements were performed3tbiMHz to 1000 MHz. The data on the following
pages list the significant emission frequencies lithit and the margin of compliance.
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Test Results: Radiated Emissions 30 MHz - 1000 Mhri#odel Number: Stealth Bio 900W2030

Test Mode: Normal mode
emp: 24.
Humidity: 52%

Amplitude (dBuV/m)

70.0T

60.01

o

°

S}
T

IS

°

S}
T

30.01

20.01

10.01

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (Horizontal and Vertical)

— Limitatl0m

Peak Scan Harizontal
P Lev el Horizontal
eak Scan Vertical

QD

Intertek

[ o]

evel Vertical

S

1

, I 9 I |
e

0
10.0M

Operator: AS
06:48:21 PM, Wednesday, November 20, 2013

100.0M 1.06

Frequency (Hz) Model Number: Stealth Bio 900W2030

Company: Veridt

Intertek Testing Services
Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (15.109)

Company: Veridt, Inc.

Model Number: Stealth Bio 900W2030

Polarity | Quas Pk FS | Limit@10m | Margin RA CF AG AF
Frequency
Hz HIV dB(uV/m) dB(uV/m) dB dB(uv) | dB dB dB(1/m)
38.5 Vv 27.8 39 -11.2 42.4| 0.4 32 17
84.3 \% 28 39 -11 52.1| 05 32 7.4
96.0 Vv 32.8 43.5 -10.7 548/ 05 32 9.5
108.1 \Y 26.1 43,5 -17.4 47.1] 0.6 32 10.4
162.8 \Y 32.5 43.5 -11 55.1] 0.8 32 8.6
203.4 \% 36.8 43,5 -6.7 579/ 0.8 31.9 10
333.3 \Y 41.9 46.4 -4.5 58.9| 1.1 32 13.9
416.5 \Y 36 46.4 -10.4 50.5| 11 32 16.4
676.6 \Y 38.3 46.4 -8.1 49.8| 15 32.3 19.3
833.3 H 41 46.4 5.4 50.4| 1.7 31.9 20.8
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Test Results: Radiated Emissions 30 MHz - 1000 Mhi#odel Number: Stealth Dual 900W2036

Test Mode: Normal mode
emp: 24.
Humidity: 52%

70.0T

60.01

o

°

S}
T

IS

°

S}
T

Intertek

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (Horizontal and Vertical)

— Limitatl0m

— Peak Scan Harizontal

* P Lev el Horizontal

— Peak Scan Vertical
QD

evel Vertical

[

I

30.01

Amplitude (dBuV/m)

20.01

10.01

i ] |“| [ | \ ‘
i )~ Il My 4 A ”‘
il

0
10.0M

Operator: AS
07:07:58 PM, Wednesday, November 20, 2013

100.0M 1.06

Frequency (Hz) Model Number: Stealth Dual 900W2036

Company: Veridt

Intertek Testing Services

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (15.109)
Company: Veridt, Inc.

Model Number: Stealth Dual 900W2036

Polarity | Quas Pk FS | Limit@10m | Margin RA CF AG AF
Frequency

Hz HIV dB(uV/m) dB(uV/m) dB dB(uv) | dB dB dB(1/m)
38.5 Vv 27 39 -12 41.6 0.4 32 17
40.6 V 28.3 39 -10.7 43.2 0.3 32 16.8
84.3 Vv 27.5 39 -11.5 51.6 0.5 32 7.4
162.8 \% 30 43,5 -13.5 52.6 0.9 32 8.6
203.3 \Y 33.6 43.5 -9.9 54.7 0.8 31.9 10
333.3 \Y 41.7 46.4 -4.7 58.7 1.1 32 13.9
416.5 \Y 36.1 46.4 -10.3 50.6 1.1 32 16.4
756.2 \Y 41.7 46.4 -4.7 52.1 1.6 32.2 20.2
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Test Results: Radiated Emissions 30 MHz - 1000 Mhi#odel Number: Stealth 900W2026

Test Mode: Normal mode
emp: 24.
Humidity: 52%

Intertek

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (Horizontal and Vertical)

[ell

Limitat10 m |
Peak Scan Harizontal
P Lev el Horizontal

evel Vertical

eak Scan Vertical
QD

70.0T
60.0T
g 50.01
3
g a00f ] o i
§ 30.0F 3 ] 4 ‘ | | $
= i T Ww‘ (] ALl | i
20.0 i juli
: 10.0F Mlk‘w h y LR AL
' »M
1%.0M 10(;.0M 1.éJG
Operator: AS Frequency (Hz) Model Number: Stealth 900W 2026
06:09:26 PM, Wednesday, November 20, 2013 Company: Veridt
Intertek Testing Services
Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (15.109)
Company: Veridt, Inc. Model Number: Stealth 900W2026
Frequency Polarity | Quas Pk FS | Limit@10m | Margin RA CF AG AF
Hz H/V dB(uV/m) dB(uV/m) dB dB(uv) | dB dB dB(1/m)
38.5 V 27.9 39 -11.1 42.5 0.4 32 17
40.6 V 28.3 39 -10.7 43.2 0.3 32 16.8
84.3 V 28.1 39 -10.9 52.1 0.6 32 7.4
108.1 V 25.7 43.5 -17.8 46.6 0.7 32 10.4
162.75 V 30.6 43.5 -12.9 53.2 0.8 32 8.6
333.3 vV 41.2 46.4 -5.2 58.2 1.1 32 13.9
416.5 V 34.7 46.4 -11.7 49.1 1.2 32 16.4
756.2 vV 38.7 46.4 -7.7 49.1 1.6 32.2 20.2
833.3 H 40.9 46.4 -5.5 50.3 1.7 31.9 20.8
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Test Results: Radiated Emissions 30 MHz - 1000 Mhi#odel Number: Stealth Dual Lite 900W2037

— Limitatl0m
TesT Mode. Normar mode Intertek o PgallfeS%ellrhg!rqugr?lgtlal
'-}[|eunr]r1pidity;'52% Radiated Emissions 30 MHz - 1000 MHz — d iz

70.0T

60.01

o

°

S}
T

IS

°

S}
T

FCC Part 15 Class A (Horizontal and Vertical)

evel Vertical

eak Scan Vertical
QD

[

Amplitude (dBuV/m)
w
o
=)
T

HAEIR |
20.0% AL E ROkt 4 KA
10.0F ’./‘.\I WW‘ \ M"l“l“\\ WNI“L )

0
10.0M

Operator: AS
02:53:42 PM, Wednesday, November 27, 2013

100.0M 1.06

Frequency (Hz) Model Number: Stealth Dual Lite 900W2037

Company: Veridt

Intertek Testing Services

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (15.109)
Company: Veridt, Inc.

Model Number: Stealth Duakel900W?2037

Polarity | Quas Pk FS | Limit@10m | Margin RA CF AG AF
Frequency
Hz HIV dB(uV/m) dB(uV/m) dB dB(uv) | dB dB dB(1/m)
40.7 Vv 33.3 39 5.7 48.2 0.3 32 16.8
203.4 \% 35.6 43.5 -7.9 56.7 0.4 31.9 10
336.0 \Y 26.3 46.4 -20.1 43.2 1.1 32 14
416.6 \Y 36.1 46.4 -10.3 50.6 1.1 32 16.4
666.6 H 40.5 46.4 -5.9 52.3 1.5 32.8 19
833.3 H 40.6 46.4 -5.8 50 1.7 31.9 20.8
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Test Results: Radiated Emissions 30 MHz - 1000 Mhi#odel Number: Stealth Lite 900W2027

Test Mode: Normal mode
emp: 24.
Humidity: 52%

Amplitude (dBuV/m)
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P Lev el Horizontal
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Intertek

Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (Horizontal and Vertical)

[ o]

evel Vertical

[

4

M’\W,zu M !

0
10.0M

Operator: AS
03:21:09 PM, Wednesday, November 27, 2013

100.0M 1.06

Frequency (Hz) Model Number: Stealth Lite 900W2027

Company: Veridt

Intertek Testing Services
Radiated Emissions 30 MHz - 1000 MHz
FCC Part 15 Class A (15.109)

Company: Veridt, Inc.

Model Number: Stealth Lite 900W2027

Polarity | Quas Pk FS | Limit@10m | Margin RA CF AG AF
Frequency

Hz HIV dB(uV/m) dB(uV/m) dB dB(uv) | dB dB dB(1/m)
40.7 V 34.2 39 -4.8 49.1 0.3 32 16.8
203.4 \% 35.3 43,5 -8.2 56.4 0.4 31.9 10
336.0 \% 29.4 46.4 -17 46.3 1.1 32 14
416.6 \Y 36.7 46.4 -9.7 51.2 1.1 32 16.4
666.6 H 40.9 46.4 -5.5 52.7 1.5 32.8 19
833.3 H 42.5 46.4 -3.9 51.9 1.7 31.9 20.8

| Result: Compliesby 3.9dB
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4.5.4 Test Configuration Photographs

Thefollowing photographs show thetesting configurations used.
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4.5.4 Test Configuration Photographs (Continued)
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5.0

List of test equipment

Measurement equipment used for emission complisstimg utilized the equipment on the followind:lis

Equipment M anufacturer M odel/Type Serial No. C?rl]'tirrit;?n Cal Due
RF Filter Section Hewlett Packarnd 85460A 3448A00267 12 03/12/14
EMI Receiver Hewlett Packard 8546A 3710A00373 12 /1084
Bi-Log Antenna ARA LPB-2513/A 1154 12 08/01/14
Pre-Amplifier Sonoma 310 185634 12 12/12/13
Instrument
FCC-LISN-50-
LISN FCC 50-M-H 2048 12 02/28/14
EMI Test Receiver 40GHz ~ onde and ESU 100172 12 11/04/14
Schwartz
Universal Power Analyzef ,_oltech PM6000 10000670003 12 04/09/14
Instruments 7
Power Supply Behlman N/A N/A * *
Environmental Test Thermotron | WS™12-CHM- 1 g46/1 1 463RF 12 11/14/14
Chamber 25-25
Ant-Passive Loop EMCO 6512 1029 12 07/12/14
Digital Multi Meter FLUKE 87V 95750070 12 05/09/14
Power Supply Extech EP-3003 D30030012 * *

* Calibration performed by ITS prior to the testCélibration not required
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6.0 Document History

Revision/ Writer Reviewer Date Change
Job Number Initials Initials
1.0/101412796 AS KK November 26, 2013 Originatwloent
1.1/101412796 AS KK December 02, 2013 Added 99%¢upied

Bandwidth Plots.
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